1150113 90cc mini Kinder Buggy Automatik with reverse 6"

ART-NR. 1150113

S0CC HUN

MINI BUGGY

01 Frame

www.nitromotors.de

PNOT .

Mc: Syar;&:}%%& Menila ET Art EAN Code English spare parts name Ch!:;(;;eﬁn;:\e Specification Qty |order note
1 | GK-007-0001 | 9049090303 | 4255816885525 Main frame red FEZE 1
1 | GK-007-0001 | 9049090404 | 4255816885532 Main frame green FEZE 1
1 | GK-007-0001 | 9049090202 | 4255816885549 Main frame blue FEZE 1
1 | GK-007-0001 | 9049090101 | 4255816885556 Main frame black FEZE 1
1 GK-007-0001 9049093604 4255816887802 Main frame neon green FEZR 1
2 GK-007-0002 9040240 4251846167266 Steering shaft bushing ERHTE P24XP18X17 1
3 GK-007-0003 9049110303 | 4255816885600 Side pipe of shed frame red WERNE 2
3 GK-007-0003 9049110404 | 4255816885617 Side pipe of shed frame green WRmE 2
3 GK-007-0003 9049110202 | 4255816885624 Side pipe of shed frame blue WRNE 2
3 | GK-007-0003 | 9049110101 | 4255816885631 Side pipe of shed frame black HZENE 2
3 GK-007-0003 9049113604 | 4255816887819 Side pipe of shed frame neon green WERNE 2
4 GK-007-0004 9049120303 4255816885648 Front transverse pipe red BIEE 1
4 GK-007-0004 9049120404 4255816885655 Front transverse pipe green BIEE 1
4 GK-007-0004 9049120202 4255816885662 Front transverse pipe blue BIEE 1
4 GK-007-0004 9049120101 4255816885679 Front transverse pipe black BIEE 1
4 GK-007-0004 9049123604 4255816887826 Front transverse pipe neon green AEE 1
5 GK-007-0005 9049130303 4255816885686 Rear transverse tube red ERE 1
5 GK-007-0005 9049130404 4255816885693 Rear transverse tube green EEE 1
5 GK-007-0005 9049130202 4255816885709 Rear transverse tube blue ERE 1
5 GK-007-0005 9049130101 4255816885716 Rear transverse tube black ERE 1
5 GK-007-0005 9049133604 4255816887833 Rear transverse tube neon green EHEE 1
6 GK-007-0006 9040212 4251846166498 Rear frame buffer sleeve BREZDE | 012.5x039x36 | 2
7 9040213 4251846166504 Hexagon flange bolts REZEZBR M12x1.25x65 2
8 9040540 4255816885723 Nylon lock nut RN =] M12x1.25 2
9 | GK-007-0007 | 9049100303 | 4255816885563 Rear frame red EEZE 1
9 | GK-007-0007 | 9049100404 | 4255816885570 Rear frame green EESE 1
9 | GK-007-0007 | 9049100202 | 4255816885587 Rear frame blue EEZE 1
9 | GK-007-0007 | 9049100101 | 4255816885594 Rear frame black EEZE 1
9 GK-007-0007 9049103604 4255816887840 Rear frame neon green BERE 1
10 | GK-007-0008 9040152 4251846165026 Plastic sleeve EELERNE RERO22 6
11 | GK-007-0009 9040215 4251846166528 Plastic sleeve EELERNE RERO25 2
12 9040045 9040045 Hexagon socket bolt RNANFIER M8x45 3
13 | GK-007-0010 9040153 4251846165033 Plastic cushion block BHERIR EHFEEARL2. | 8
14 9041522 4251846163916 Nylon lock nut EBRRIES M8 4
15 9040214 4251846166511 Hexagon flange bolts REZEZ=ZER M8x30 2




16 9040154 4251846165040 Hexagon flange bolts NAZ=ER M8x35 2
17 | GK-007-0011 | 9049140303 | 4255816885730 Main shed frame red L/R WMEEXE 2
17 | GK-007-0011 | 9049140404 | 4255816885747 Main shed frame green L/R WHEEXE 2
17 | GK-007-0011 | 9049140202 | 4255816885754 Main shed frame blue L/R WMEEXE 2
17 | GK-007-0011 | 9049140101 | 4255816885761 Main shed frame black L/R WMEEXE 2
17 | GK-007-0011 | 9049143604 | 4255816887857 Main shed frame yellow L/R WEEXE 2
18 | GK-007-0012 9040541 4255816885778 Battery pressure plate BBt R AR 1
19 9041528 4251846163978 Hexagon flange bolts NAZ=ER M6x30 2
20 9040082 4251814678220 Nylon lock nut BRBRIZE M6 2
02 Steering
il
. -—2 1— T =18
|
By 2 ‘
4o @
50— f 1 |
ST a2 : 9 10 11 12
7— o
| | Lo
B - i— -
13 14 15 16 17 18
Voobb b |
. | |.==
B4 b 4
21’7 § 25— 2 2l4
+© o o | SR, | © 0cO ¢
5 , t
aﬂ | | \lb 23 t22 T21 tzo 19
tott
28 29 30
ot Spare parts Chinese name
o = Menila ET Art EAN Code English spare parts name Specification t order note
2 | Nos/E#HS ' glish spare p B4 LT pecification | Qty
1 | GK-007-0013 9040242 4251846167280 Steering wheel AR 1
2 | GK-007-0014 9040217 4251846166542 Steering wheel cover HTREE B 1
3 9041546 4251846164227 Hexagon flange bolts NAZ=ER M6x12 3
4 9040218 4251846166559 Hexagon self-locking nut NABBIES M10x1.25 1
5 9040219 4251846166979 Hexagon flange bolts NAZ=ER M6x25 4
6 9040082 4251814678220 Nylon lock nut BRBRIZE M6 4
7 | GK-007-0015 9040243 4251846167297 Steering wheel hoop FH A AliaE 2
8 GK-007-0016 9040244 4251846167303 Steering shaft B a 1
9 | GK-007-0017 9049043 4251846147343 Steering rack AR 1
10+1 0 070N 9040220 4251846166986 | Steering gear pull rod with ball joint L/R  [FIAHLEI#T+75 I HLEk L 2
12 9040222 4251846167006 Slotted nut FIERE M8 2
13 | GK-007-0020 Upper rocker arm HES 2
14 | GK-007-0021 9040223 4251846167013 Nylon bushing EXNE P16XP12X12 8
15 Hexagon flange bolts NAZ=ER M8x95 2
16 9041522 4251846163916 Nylon lock nut BRBRIZE M8 8
17 | GK-007-0022 9040181 4251846165446 Upper rocker arm liner tube TEENE P12XP8X76 2
. 2 A EAEN
18| Gr007-0023 9045016 4255675490052 Front rim L/R G4 2
9120029 4251846165996 Front Tyre 4.10-6 (Junkai) RiCHA4.10-6  |FHHECER - WHMR| 2
19 9040103 4251846163169 Nylon lock nut BRBRIZE M10x1.25 6
20 9040225 4251846167037 Flat gasket B D14xD40x2.5 2
21 9040123 4251846163442 Spring washer EEY D10 2
22 | GK-007-0024 9044309 4251846165507 Bearing S 6201 2
23 | GK-007-0025 9044308 4251846165491 Bearing S 6202 2
24 | GK-007-0026 9049045 4251846147367 Left steering arm EREE 1
25 | GK-007-0027 9042008 4251846147381 Front shock absorber RLBE 220mm 2
26 9040154 4251846165040 Hexagon flange bolts NAZ=ER M8x35 4
27 | GK-007-0028 9049048 4,25185E+12 Right steering arm REEE 1
28 GK-007-0029 9049046 4,25185E+12 Lower rocker arm TES 2
29 | GK-007-0030 9049047 4251846147404 Lower rocker arm liner tube TREENE P12XP8X86 2
30 9040226 4251846167129 Hexagon flange bolts NAZ=ER M8x105 2
90415770303 4251846152804 Front Rim plastic cover red 2
90415770404 4251846152811 Front Rim plastic cover green 2
90415770202 4251846152828 Front Rim plastic cover blue 2




03 Rear Axle

Pt
39 38 37 36

42 4 9
P:m Spare parti:j_l Menila ET Art EAN Code English spare parts name Chﬁm € Specification Qty |order note
1 | GK-007-0031 9046402 4251846166313 Air filter R Begy, BEess| 1
2 | GK-007-0032 9040206 4251846166320 Clamp i ®35 1
3 | GK-007-0033 9041303 4251846166337 Carburetor 1EHER Pz14, FHRMXIT| 1
4 9041536 4251846164050 Hexagon flange bolts NAZ=ER M6x20 3
5 | GK-007-0034 9040207 4251846166351 Carburetor insulation gasket L[ R 1
6 GK-007-0035 9040208 4251846166368 Intake pipe HEE 67 1
7 GK-007-0036 9040219 4251846166979 Intake pipe gasket HEERR 1
3 9040219 4251846166979 Hexagon bolt AR M6x25 2
JUCC ITIUCU IFI
9 | GK-007-0037 9041014 4255675422558 Engine (brand : Longxing) KR TRTR - BE| 1
m ‘rh 8 =

10 | GK-007-0038 9040542 4255816885792 Exhaust pipe gasket BSERE 1
11 9040228 4251846167143 Self locking nut EETE] M6 2
12 | GK-007-0039 9047611 4255816885808 Exhaust pipe and muffler HSEREES ES 1
13 9040129 4251846163503 Hexagon flange bolts NAZ=ER M8x16 1
14 9041534 4251846164036 Hexagon bolt AR M8x20 4
15 9040125 4251846163466 Spring washer EED 8 4
16 | GK-007-0040 9040229 4251846167150 Stop washer fIFEYS 2
17 9041522 4251846163916 Nylon lock nut BRBRIZE M8 15
18 | GK-007-0041 9040543 4255816885815 Engine adjusting lever REAIATIT 1
19 9040231 4251846167174 Hexagon nut NAEE M14X2.0 1
20 9040232 4251846167181 Nylon lock nut BRBRIZEE M14X2.0 1
21 9040226 4251846167129 Hexagon flange bolts NAZ=ER M8x105 1
22 | GK-007-0042 9040544 4255816885822 engine Chain cover RO S 1
23 9041546 4251846164227 Hexagon flange bolts NAZ=ER M6x12 2
24 | GK-007-0043 9043607 4251846166405 Chain B 420-50T3 1
25 GK-007-0044 9042007 4251846166412 Rear shock absorber fERIRSE 265mm 2
26 9040154 4251846165040 Hexagon flange bolts NAZ=ER M8x35 4
9045017 4255675485300 rear rim L/R [EEE 2

27 | GK-007-0045 9120037 4251684906744 Rear tyre 13*5.00-6 (Junkai) B 2
28 | GK-007-0046 9049609 4255816885839 Rear axle = 1
29 9041534 4251846164036 Hexagon flange bolts NAZ=ER M8x20 6
30 | GK-007-0047 9040545 4255816885846 Bearing pressure plate HEER 2
31 | GK-007-0048 9044307 4251846165194 Bearing i 6204 2
32 9041546 4251846164227 Hexagon flange bolts NAZ=ER M6x12 4
33 | GK-007-0049 9043008 4251846147466 Rear brake disc EERE 1
34 9040234 4251846167204 Hexagon flange bolts NAZ=ER M8x25 4
35 | GK-007-0050 9045508 4251846166443 Driven sprocket WohiEe 420, 37K 1
36 | GK-007-0051 9040210 4251846166450 Sprocket flange PE= 1
37 9040233 4251846167198 Hexagon nut EEAABRE M27x1.5 2
38 | GK-007-0052 9040245 4251846147312 Square key HH 2
39 9040225 4251846167037 Flat gasket B D14xP40x2.5 2
40 9040188 4251846165552 Slotted nut FHERE M14x1.5 2
41 9040128 4251846163497 Cotter pin FO 2.5%25 2
42 GK-007-0053 90415780303 4251846152835 rear Rim plastic cover red 2
90415780404 4251846152842 rear Rim plastic cover green 2

90415780202 4251846152859 rear Rim plastic cover blue 2

90415780101 4255816887864 rear Rim plastic cover black 2

90415783604 4255816887888 rear Rim plastic cover neon green 2




04 Manipulation

P:ot Nz");;'; ﬁ;}%i% Menila ET Art EAN Code English spare parts name Ch!:;(;;eﬁn;n © Specification Qty |order note

1 GK-007-0054 9040073 4251814678121 Brake pedal plate FIZE R 1
9043016 4255675488745 Accelerator pedal improved 1
9043017 4255675488752 Brake pedal plate improved 1

2 | GK-007-0055 9040223 4251846167013 Nylon bushing BRNE P16XP12X12 4
3 | GK-007-0056 9040235 4251846167211 Torsion spring FIZE M BRI E 2
4 GK-007-0057 9040236 4251846167228 Brake cable fixing plate FELEER 1
5 | GK-007-0058 9045125 4251846166467 Brake cable FEL 1
6 GK-007-0059 9045126 4251846166474 Throttle cable NP3 1
7 | GK-007-0060 9040237 4251846167235 Connecting plate of disc brake BRI FRIEER 1
8 GK-007-0061 9049042 4251846167044 Accelerator brake shaft SHMAIZEH 1
9 GK-007-0062 9040071 4251814678107 Accelerator pedal SHIER 2
10 9040128 4251846163497 Cotter pin FOH 2.5x25 2
11 9040129 4251846163503 Hexagon flange bolts NAZ=ER M8x16 1
12 9040238 4251846167242 Nylon lock nut BRBRIZE M5 2
13 9040239 4251846167259 Hexagon socket bolt RN FIER M5x16 2
14 | GK-007-0063 9040211 4251846166481 Throttle cable fixing plate SHMEEER 1
15 | GK-007-0064 9040074 4251814678138 Brake pedal FIERB 1
16 | GK-007-0065 9040072 4251814678114 Accelerator pedal SHMER 1
17 9040082 4251814678220 Nylon lock nut EXBHRIRE M6 2
18 | GK-007-0066 9040241 4251846167273 Bushing RE P10XP8X5 2
19 9040168 4251846165231 Hexagon flange bolts RAZZIER M6x16 4
20 | GK-007-0067 9043007 4251846166566 Mechanical disc brake AR FIZR 1

05 Electrical accessorie

Tt o

Mo No’.);ErT:,? #2;;;_. Menila ET Art EAN Code English spare parts name !:;7;21%;“ € Specification Qty |order note
1 | GK-007-0068 9047306 4251846147473 Headlight K41 @ LT/a12v 4
2 9040246 4251846147329 Hexagon flange bolts RAZZIER M6x40 4
3 | GK-007-0069 9041507 4251814642092 Control panel cover EHERE B 1
4 9040195 4251846165842 Self tapping screw EET] ST4.2x16 7
5 | GK-007-0070 9041565 4251846167051 Triangular cover =FLs B 1
6 | GK-007-0071 9046005 4251846166573 Fuel tank SHEE %~ BRRRsL 1
7 | GK-007-0072 9046006 4251846166580 Fuel tank cover MFEE 4
8 | GK-007-0073 9045127 4251846166597 Fuel switch PRIBRTFFX 1
9 | GK-007-0074 9040247 4251846147336 Fuel filter RER 1
10 | GK-007-0075 9041525 4251846163947 Clamp i ®10 4
11 | GK-007-0076 9040248 4251846147480 Fuel pipe R RE6. NEO| 2
12 | GK-007-0077 9040249 4251846147497 Bushing fRE P12X@8X15 4
13 9041528 4251846163978 Hexagon flange bolts RAZZIER M6x30 4
14 9040082 4251814678220 Nylon lock nut A= M6 11
15 9040250 4251846147503 Hexagon flange bolts RAZEZIER M6x16 1
16 | GK-007-0078 9045128 4251846166603 Igniter RNER 1
17 | GK-007-0079 9047002 4251814686973 Switch key ETRE 1
18 | GK-007-0080 9040251 4251846147510 Reflector RIAEH KX 48 1
19 9041522 4251846163916 Nylon lock nut EHBIRE M8 2




20 | GK-007-0081 9040252 4251846147527 Rearview mirror EWE HF
21 | GK-007-0082 9045132 4251846166641 Auxiliary cable Btep g I E#EE 1
22 | GK-007-0083 9045129 4251846166610 Main cable ELV 1
23 | GK-007-0084 9045130 4251846166627 Ignition coil =EE 1
24 | GK-007-0085 9045131 4251846166634 Electric relay YREB 2R 1
25 | GK-007-0086 9040253 4251846147534 Rectifier B 1
26 | GK-007-0087 9040254 4251846147541 Sponge cover BEPE 2
27 | GK-007-0088 9040273 4251846147893 Sponge cover BEPE 2
28 | GK-007-0089 9040255 4251846147558 Headlight switch RLATF X 1
29 | GK-007-0090 9040256 4251846147565 Start switch BHHAR 1
30 | GK-007-0091 9040257 4251846147572 Stop switch BAFFX B - 46 1
31 | GK-007-0092 9028003 4251237150785 Polar Bir AGM Batterie 12N6.5-BS Festh12v, 6.5A8 1
32 9040129 4251846163503 Hexagon flange bolts REZEZBR M8x16 4
33 | GK-007-0093 9040258 4251846147589 Safety belt REW 1
34 | GK-007-0094 | 90440030303 | 4251814648001 Seat red ES 1
90440030101 | 4251846197706 Seat black
35 | GK-007-0095 9040259 4251846147596 Rubber stopper BIRE D16 1
90480030303 | 4255675422633 Sticker set red 1
90480030202 | 4255675422640 Sticker set_blue 1
90480030404 | 4255675422657 Sticker set green 1
90480033604 4255816887871 Sticker set neon green 1

NI IO 1

N WN N §F N\ I

www.nitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.
Druckfehler und Irrtimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mail: parts@menilagroup.de




